4 3 2 1

1.0 GENERAL NOTES REVISIONS
1.1 ALL METRIC DIMENSIONS ARE IN BRACKETS [X. X] REV. DESCRIPTION DATE APPROVED
1.2 FOR PATENT INFO: https://www.cs-pat.com

2.0 DESIGN NOTES A INITIAL RELEASE
2.1 ANY HAZARDS OR OBSTRUCTIONS TO THE CLIMBING FACILITY AND SAFETY CLIMB MUST BE

IDENTIFIED PRIOR TO INSTALLING THE APPURTENANCE. ADDITIONAL PRODUCTS MAY BE
REQUIRED TO MAINTAIN THE INTEGRITY OF THE SAFETY CLIMB. DURING INSTALLATION,
TEMPORARY AND/OR PERMANENT PRECAUTIONARY MEASURES SHOULD BE TAKEN TO
PRESERVE THE CLIMBING FACILITY AND/OR SAFETY CLIMB.

2.2 FITS MONOPOLES 12"-45" O.D.

2.3 ANTENNA PIPES SHOULD BE CENTERED AND EVENLY SPACED.

2.4 POSITION MOUNT OR ADJUST SAFETY CLIMB CABLE SO NOT TO HINDER OR DAMAGE OR
OBSTRUCT THE SAFETY CLIMB. SAFETY CABLE ROUTING BRACKET MAY BE PURCHASED
SEPARATELY.

3.0 MANUFACTURING/SPECIAL REQUIREMENTS

3.1 TIGHTEN ALL BOLTS SECURING FLAT PLATES BY THE TURN-OF-NUT METHOD. TIGHTEN ALL
U-BOLTS USING TURN-OF-NUT METHOD WITH ATTENTION TO LEAVE EQUAL DISTANCE AND
EQUAL FORCE ON EACH LEG OF THE U-BOLT. ALL FASTENERS SHOULD BE TIGHTENED PER
AISC 6.5.2

@‘1‘2:8{1;5‘53} MONOPOLE

5.1 PACKAGING SHALL MEET COMMSCOPE REQUIREMENTS PER DOCUMENT [S-PL-3005
5.2 PRINTED DOCUMENT TO BE PLACED INSIDE POLYBAG AND THEN IN SHIPPING CONTAINER
5.3 EXTRA HARDWARE MAYBE SUPPLIED, BAGGED AND SHIPPED

)
|

T AL <
AL\ ,&\
: RN
AR
< N\
' RN ::\\\::\\\
a\ \ \\\\,\n\\\n\
[oNVANRANNILNARNIN. of

it in S o
- 4
.‘! . 1
156.0[3962] (MP-PP13M SERIES)
—— 180.0[4572] (MP-PP15M SERIES)
e
g ‘ o o 0 0
I T L E%e - — — - o> I
[ — — nijn
 2.88" HANDRAIL PIPE
)
96 (2438
1, 1263200
ANTENNA PIPE oyprinil] ] i i
| = 0 ¢2.88" FACE PIPE
1~ . -
B\ ' | 1Bl i i (] i
U |
[ COMMSCOPE, INC. OF NORTH CAROLINA
\\ TOLERANCES SAP MATERIAL MASTER
— 1PLACE XX+ 0.2[6.3] 3 PLACE XXX[.X]+ 0.060[1.5]
2 PLACE Xx[X]+ 0.12[3.0] ANGLES  + 2°
\ Ll FINISH MATERIAL
3 NAME DATE | TITLE
=,% |CE|JL1183 31MAY23
MONOPOLE ADJUSTABLE PLATFORM — — 252 [rw MONOPOLE PLATFORM SERIES
sfin® 8=z2
MP-PP13M-12C-96 SHOWN FOR REFERENCE o |t
SEE TABLE 1 FOR ALL CONFIGURATIONS VOLUME | 338 [re SCALE | DOCUMENT NO.
( ) SURFACE AREA e | 222 [gon 1:28 MP-PP 13M(15M)
HEIGHT SIZE | Auth Group MODEL DRAWING SHEET
LENGTH VERSION | STATUS | REVISION | VERSION | STATUS | REVISION
@ 2023 CommScope, Inc. Confidential WIDTH C @ 6 00 10F 16




4

PART NUMBERS, WEIGHTS, & EPA

TABLE 1: CONFIGURATIONS

INCLUDED PARTS
o
W
(EPA)A 1/2" ICE NN o o Sp
PART NUMBER DESCRIPTION WEIGHT | (EPAA | rpickNESS | ANTENNAPIPES o888 |3 (<ol <8 |Slalulsl |olold|dlsel |
(LBS) (FT72) (FTA2)* 2955 & 13238 |28 2888 %% n w gl
Slonal |9 85880 I8 DYoo 2Ny 8l
o <LI<I£RIB|Y2|2|L2|%|w 2|83 a|2 BB || NS S|
OlQIQ|QIx|EIX| = =aOs S Z| D EE|E X d|d| El=
== =22 ZX]|OIZS OIS |SOOI00IZ SIS IT|TIXIX|I==
MC-PP13M-12C-B MP,13'3S,BASE-KITW/HR 1748.5 111]-13]3[6|6|6]6(30[6]6[12[1]1]3]1]3]3]-[1]-]-]-]-]-
MC-PP13M-12C-96 MP,13'3S,(12)2.88"X96"PIPE, W/HR 25009  29.99 38.05 12 111]-13]3|6|6|6|6(30/6]6[12[1]1]3]1]3]3]-[1]-]2]-]r2
MC-PP13M-12C-126 MP,13'3S,(12)2.88"X126"PIPE,W/HR 2681.9 12 111]-13]3|6|6|6]6(30[6]6l12[1]1]3]1]3]3]-[1]-]2 12
MC-PP15M-12C-B MP, 1535, BASE-KIT,W/HR 2060.7 11-11]3]3l6|6|6|6(30[6]6[12]1]1]3]1]3]-|3]-]1]-
MC-PP15M-12C-96 MP,15'35,(12)2.88"X96"PIPE, W/HR w132 o 12 11-11(3(3l6|6|6|6(30[6]6[12]1]1]3]1]3|-|3]-[1]2]- |12
MC-PP15M-12C-126 MP,15'3S,(12)2.88"X126"PIPE,W/HR 2994.2 / | 12 11-1113|3]6|6|6|6[30[6|612[1]1]3]1]3]-|3]-]1]2]-]-]r2
MC-PP15M-15C-126 MP,15' 3S,(15)2.88"X126"PIPE,W/HR 30075 15 11-1113|3]6|6|6|6[30[6|612[1]1]3]1]3] [3] [1]-]2]-]15

* (EPA)A DOES NOT INCLUDE ANTENNA PIPES AND MOUNTING HARDWARE. IF DESIRED, ADD ANTENNA PIPE PER TABLE 2

TABLE 2: EPA OF EACH ANTENNA PIPE

ANTENNA PIPE (EPA)A (FTA2) ﬁ’lé\z&\gé ;/(2FT|(A>2E)
2-7/8" X 96" 1.84 248
2-7/8" X126" 2.42 3.6
NOTE:

1. ANTENNA PIPES ARE CONSIDERED SEPARATELY.

2. KAFACTOR OF 3-SECTOR EPA INCLUDED.

3. COMBINE THE ASSOCIATED EPA VALUES IN THE TABLES ABOVE TO DETERMINE THE EPA OF A MOUNT MODEL WITH A LISTED MOUNT PIPE CONFIGURATION.
FOR EXAMPLE, MC-PP13M-12C-96 HAS A 3-SECTOR EPA OF 29.99 FT2 WITH NO ICE PLUS 12 ANTENNA PIPES WITH A 3-SECTOR EPA OF 12X1.84=22.08 FT2 WITH NO ICE.

SO, THE TOTAL EPA OF 52.07 FT2 FOR THE MC-PP13M-12C-96

@ 2023 CommScope, Inc. Confidential

COMMSCOPE, INC. OF NORTH CAROLINA

TITLE

SIZE SCALE

C | 1:48

DOCUMENT NO.

@ =

DRAWING

VERSION STATUS

REVISION

SHEET
2 OF 16



4
MP-PP13M SERIES FLATFORM FOR INSTALLATION

ADJUST THE INSTALLATION DISTANCE ACCORDING TO THE DIAMETER OF THE MONOPOLE WHEN INSTALL PLATFORM MC-AS-4000-00.

SEE TABLE 3 DETAIL FOR THE DISTANCE ADJUSTED.

INSTALLATION DISTANCE

DETAIL X
SCALE 1:8

TABLE 3: PLATFORM INSTALLATION POSITION

DIAMETER OF MONOPOLE DISATNCE DIAMETER OF MONOPOLE DISATNCE

(INCH) (INCH) (MM) (MM)
12 38.42 304.8 975.9
15 36.89 381.0 937.0
175 35.62 444 5 904.7
20 34.34 508.0 872.2
225 33.07 571.5 840.0
25 31.79 635.0 807.5
275 30.52 698.5 775.2
30 29.24 762.0 742.7
325 27.97 825.5 7104
35 26.70 889.0 678.2
375 2542 952.5 645.7
40 2415 1016.0 613.4
425 22.87 1079.5 580.9
45 21.60 1143.0 548.6

i

25.5(647]

'

45.0[1143
@12.0{305}

\ A,
NN 1,
MRRH W U,
5.}\\.‘:\\\.‘?\\\\\\ ,/!t)f,’!lz;’.’!a
A /o>

MP-PP13M-12C-96 SHOWN FOR REFERENCE
(SEE TABLE 1 FOR ALL CONFIGURATIONS)

COMMSCOPE, INC. OF NORTH CAROLINA

TITLE

C| 1:23

SIZE SCALE DOCUMENT NO.

DRAWING

STATUS

REVISION

VERSION
@ 2023 CommScope, Inc. Confidential @ 6

SHEET
3OF 16



4

MP-PP15M SERIES FLATFORM FOR INSTALLATION

ADJUST THE INSTALLATION DISTANCE ACCORDING TO THE DIAMETER OF THE MONOPOLE WHEN INSTALL PLATFORM MC-AS-7000-00.
SEE TABLE 4 DETAIL FOR THE DISTANCE ADJUSTED.

INSTALLATION DISTANCE

an o

DETAILY
SCALE1:6

TABLE 4: PLATFORM INSTALLATION POSITION
DIAMETER OF MONOPOLE DISATNCE DIAMETER OF MONOPOLE DISATNCE

(INCH) (INCH) (MM) (MM)
12 26.93 304.8 684.0
15 254 381.0 645.2
17.5 24.13 4445 612.9
20 22.85 508.0 580.4
225 2158 571.5 548.1
25 203 635.0 515.6
275 19.03 698.5 483.4
30 17.75 762.0 450.9
325 16.48 825.5 418.6
35 15.21 889.0 386.3
375 13.93 952.5 353.8
40 12.66 1016.0 321.6
425 11.38 1079.5 289.1
45 10.11 1143.0 256.8

-7
D ,. ‘
(‘ IR "\)
. BISS 2 .
s,/
/o
X
N, \
ol =
. \ ,/
5 ¢ ‘
- | [ 2 ) -
- =
- -
- =
45— -
= -
- >—
- -
- -
- = b
- e
D Py P
>—2 —
—— —
- -
S — S -
- = -
—g 1 -
——a >—
e Sl —
—— >—
- T o = -
- -
s S o b
=g o—¢ -
- = —2
- & S— .
P o, >=—=
P P - Pt
D > o = -
=0 -
P Pt P=—% >—¢
o7 - - - L —=< N
/8 -y e T e E E ot 2%
(YRS —g =350 54 — - AN )
—— e -

7 S SO0 5—3 - N
\'/. S Sl P P Dt /"‘»\"
¢ S Ol 3—C =0 - P

—-— e e -
P S S S >—
D s T T . S {—
— e e -
>—% >—% >—% S==3 S
Sl 0—0 S—2 51 Pt
s T o T >—2
D o T o > s = -
..... T T s T = - =
- T o T, S -
7 / A\ \

45.0[1143
@12.0{

R
\\\\\\\\\\\\\\\
At
R /
MR R T I
G Ty
AR R ,\.\\\‘ ,/.’. ‘

Q fo

\ > H\V 74

MP-PP15M-12C-96 SHOWN FOR REFERENCE
(SEE TABLE 1 FOR ALL CONFIGURATIONS)

305} MONOPOLE

COMMSCOPE, INC. OF NORTH CAROLINA

TITLE

SIZE SCALE DOCUMENT NO.

C | 1:23

REVISION

@ J<J[ VERSION | STATUS
@ 2023 CommScope, Inc. Confidential

SHEET
4 OF 16



B

4

COMPONENTS FOR INSTALLATION
MP-PP13M-12C-B SHOWN

DETAIL A
SCALE1:6

COMPONENT PART NUMBERS PROVIDED FOR ASSEMBLY PURPOSES;

INDIVIDUAL COMPONENTS MAY BE SHIPPED AS PARTS WITHIN AN INCLUDED KIT.

DETAIL B
SCALE1:8

DETAIL D
SCALE1:8

ITEM NO. PART NUMBER DESCRIPTION QTY. WEIGHT
1 MC-RMHD-1245-3 3 SECTOR RING MOUNT, 12"-45" POLE 1 329.19 LBS
2 MC-AS-4000-00 WELDMENT, CO-LOCATION PLATFORM DECK 3 135.19 LBS
3 MC-AS-5000 WELDMENT, MONO PLATF SPINDLE 3 97.84 LBS
4 MC-AS-6100 WELDMENT, MINI KICKER BRACKET 3 16.47 LBS
5 RK48 KICKER ARM SUPPORT TUBE , 36" 3 21.39 LBS
6 MTC323704 CLAMP BAR 6 2.37 LBS
7 RK02 CONNECTION BRACKET 6 1.21LBS
8 GB-0550A 5/8" X 5" GALV BOLT KIT (A325) 6 0.52 LBS
9 MT-381-10 5/8" X 10" GALV THREADED ROD 6 0.86 LBS
10 SWF-05 5/8" SST, FLATWASHER 18-8, .687X1.5X.0.078 30 0.04 LBS
11 GB-0524A 5/8" X 2-1/2" GALV HEX BOLT (A325) 18 0.31LBS
12 MC-AS-6000 ANGLE, CO-LOCATION PLATFORM CLAMP 6 2.60 LBS
13 9615-14 BOLT,CARRIAGE,5/8-11,8.5,STL GALV 12 0.11LBS
14 GWL-05 5/8" GALV LOCK WASHER 24 0.03LBS
15 GN-05 5/8" GALV HEX NUT 24 0.08 LBS
16 GB-05245 5/8" X 2-1/2" GALV BOLT KIT 3 0.30LBS
17 GUB-4355 1/2" X 3-5/8" X 5" GALV U-BOLT 12 0.71LBS
18 MT546156 2.875" 0.D. X 156" PIPE 6 75.58 LBS
19 GUB-4352 1/2" X 3" X 5-1/4" GALV U-BOLT 12 0.71LBS
20 MC-AS-6200-00 CONNER WELDMEMT, HANDRAIL 3 23.91LBS
4 3

15 | 14

18

18

13

D'4'0'¢ ¢

004660004

00000000 0¢

il

A

[=]:=]

DETAILC
SCALE1:6

18

DETAILE
SCALE1:5

@ 2023 CommScope, Inc. Confidential

20

19

18

2
B
&S = Q‘ -
A :Vp
=%
2 A
18
D
C
COMMSCOPE, INC. OF NORTH CAROLINA
TITLE
SIZE SCALE DOCUMENT NO.
DRAWING
SHEET
@ 6 VERSION STATUS | REVISION
50F 16




4

COMPONENTS FOR INSTALLATION
MP-PP13M-12C-96 SHOWN

DETAIL F
SCALE 1:4

_Saloml

DETAIL G
SCALE 1:4

COMPONENT PART NUMBERS PROVIDED FOR ASSEMBLY PURPOSES;

INDIVIDUAL COMPONENTS MAY BE SHIPPED AS PARTS WITHIN AN INCLUDED KIT.

ITEM NO. PART NUMBER DESCRIPTION QTY. WEIGHT
1 MC-RMHD-1245-3 3 SECTOR RING MOUNT, 12"-45" POLE 1 329.19 LBS
2 MC-AS-4000-00 WELDMENT, CO-LOCATION PLATFORM DECK 3 135.19 LBS
3 MC-AS-5000 WELDMENT, MONO PLATF SPINDLE 3 97.84 LBS
4 MC-AS-6100 WELDMENT, MINI KICKER BRACKET 3 16.47 LBS
5 RK48 KICKER ARM SUPPORT TUBE , 36" 3 21.39 LBS
6 MTC323704 CLAMP BAR 6 2.37 LBS
7 RK02 CONNECTION BRACKET 6 1.21LBS
8 GB-0550A 5/8" X 5" GALV BOLT KIT (A325) 6 0.52 LBS
9 MT-381-10 5/8" X 10" GALV THREADED ROD 6 0.86 LBS
10 SWF-05 5/8" SST, FLATWASHER 18-8, .687X1.5X.0.078 30 0.04 LBS
11 GB-0524A 5/8" X 2-1/2" GALV HEX BOLT (A325) 18 0.31LBS
12 MC-AS-6000 ANGLE, CO-LOCATION PLATFORM CLAMP 6 2.60 LBS
13 9615-14 BOLT,CARRIAGE,5/8-11,8.5,STL GALV 12 0.11LBS
14 GWL-05 5/8" GALV LOCK WASHER 24 0.03LBS
15 GN-05 5/8" GALV HEX NUT 24 0.08 LBS
16 GB-05245 5/8" X 2-1/2" GALV BOLT KIT 3 0.30LBS
17 GUB-4355 1/2" X 3-5/8" X 5" GALV U-BOLT 12 0.71LBS
18 MT546156 2.875" 0.D. X 156" PIPE 6 75.58 LBS
19 GUB-4352 1/2" X 3" X 5-1/4" GALV U-BOLT 12 0.71LBS
20 MC-AS-6200-00 CONNER WELDMEMT, HANDRAIL 3 23.91LBS
21 XP-2525 CROSSOVER PLATE KIT, 2-7/8 OD X 2-7/8 OD 24 8.37 LBS
22 MT54696 PIPE, 2.875"0D X 96" 12 45.96 LBS
4 3

18

17

20
- 19
9 'S )
:
2
] )
1 ZL (13)14)15)
-
eo % 0%. Qe :
18 "0 | == =
T
r— S
5 -
— > S )
3
5 4 g
15114110 L 9
6
COMMSCORPE, INC. OF NORTH CAROLINA
TITLE
SIZE SCALE DOCUMENT NO.
DRAWING SHEET
@ 6 VERSION | STATUS | REVISION
@ 2023 CommScope, Inc. Confidential 6 OF 16
2 ]



4 3 2 1
MP-PP13M-12C-96 WITH ANTENNA SHOWN

0
AAAAAA‘AAA

% 3.0(76]

25.5(647]

'

000
|

156.0[3962] 24.0(610]

@‘1‘218{1;5‘53} MONOPOLE

AN \ A ..(l \
AR s
RN i
AN .
MR HHH

DETAIL H
J SCALE 1:8
—=— 24.0(610] (=
~——48.0[1219] ———48.0[1219] ———48.0[1219] —=
| _ - _ - - _ - _
||Hﬂr : | — —_ 1 : ‘Iﬂﬂll |
96.0[2438]
: ST Tor =1 2 ST o288 = B DU - ] e 6T To ]
E%_;a!?____l_ o -élb_—-:-—-!-—ﬁ_‘!!é- - _I____é!bji( COMMSCOPE, INC. OF NORTH CAROLINA
L] =l T R —
T D B e T
I SIZE SCALE DOCUMENT NO.
! UL U U J UL C| 1.23
DRAWING SHEET
@2023 CommScope, Inc. Confidential @ 6 VERSION | STATUS _| REVISION 7 OF 16




4

COMPONENTS FOR INSTALLATION
MP-PP13M-12C-126 SHOWN

DETAIL J DETAIL K
SCALE 1:4 SCALE 1:4

COMPONENT PART NUMBERS PROVIDED FOR ASSEMBLY PURPOSES;

INDIVIDUAL COMPONENTS MAY BE SHIPPED AS PARTS WITHIN AN INCLUDED KIT.

ITEM NO. PART NUMBER DESCRIPTION QTy. WEIGHT
1 MC-RMHD-1245-3 3 SECTOR RING MOUNT, 12"-45" POLE 1 329.19 LBS
2 MC-AS-4000-00 WELDMENT, CO-LOCATION PLATFORM DECK 3 135.19 LBS
3 MC-AS-5000 WELDMENT, MONO PLATF SPINDLE 3 97.84 LBS
4 MC-AS-6100 WELDMENT, MINI KICKER BRACKET 3 16.47 LBS
5 RK48 KICKER ARM SUPPORT TUBE , 36" 3 21.39 LBS
6 MTC323704 CLAMP BAR 6 2.37 LBS
7 RK02 CONNECTION BRACKET 6 1.21 LBS
8 GB-0550A 5/8" X 5" GALV BOLT KIT (A325) 6 0.52 LBS
9 MT-381-10 5/8" X 10" GALV THREADED ROD 6 0.86 LBS
10 SWF-05 5/8" SST, FLATWASHER 18-8, .687X1.5X.0.078 30 0.04 LBS
11 GB-0524A 5/8" X 2-1/2" GALV HEX BOLT (A325) 18 0.31LBS
12 MC-AS-6000 ANGLE, CO-LOCATION PLATFORM CLAMP 6 2.60 LBS
13 9615-14 BOLT,CARRIAGE,5/8-11,8.5,STL GALV 12 0.11LBS
14 GWL-05 5/8" GALV LOCK WASHER 24 0.03LBS
15 GN-05 9/8" GALV HEX NUT 24 0.08 LBS
16 GB-05245 5/8" X 2-1/2" GALV BOLT KIT 3 0.30LBS
17 GUB-4355 112" X 3-5/8" X 5" GALV U-BOLT 12 0.71LBS
18 MT546156 2.875" 0.D. X 156" PIPE 6 75.58 LBS
19 GUB-4352 12" X 3" X 5-1/4" GALV U-BOLT 12 0.71LBS
20 MC-AS-6200-00 CONNER WELDMEMT, HANDRAIL 3 23.91LBS
21 XP-2525 CROSSOVER PLATE KIT, 2-7/8 OD X 2-7/8 OD 24 8.37 LBS
22 MT-546-126 PIPE, 2.875"0D X 126" 12 61.05LBS

4 3

18

18

[ 1

00 0'¢

P 00000000 ¢

JOUUUIUUIUUA

17

J
2
1
U-O %E%.
ju gZ>
—
— @
5
4
15114 10 9

20

]

@ 2023 CommScope, Inc. Confidential

6
COMMSCOPE, INC. OF NORTH CAROLINA
TITLE
SIZE SCALE DOCUMENT NO.
DRAWING
SHEET
@ J<J[ VERSION | STATUS [ REVISION
8 OF 16
]



4 3 2 1
MP-PP13M-12C-126 WITH ANTENNA SHOWN

\/

% 3.0(76]

25.5(647]

'

A
Iy
MMM

0

\/
(AU
I
A'AAA

156.0[3962] 24.0(610]

@‘1‘218{1;5‘53} MONOPOLE

2\

A/](, N\

NN )

111,
M Vi

44’
L

DETAIL L
J SCALE1:8
—=— 24.0(610] (=
~——48.0[1219] ———48.0[1219] ———48.0[1219] —=
| _ - _ - - _ - _
o S — SR
@ o= =T 2 G~ e 6 @
126.0[3200] L .
T Y, Lo COMMSCOPE, INC. OF NORTH CAROLINA
TITLE
SIZE SCALE DOCUMENT NO.
DRAWING SHEET
VERSION STATUS | REVISION
Y || L L || LU L L || L L || @2023 CommScope, Inc. Confidential @ 6 9 OF 16




B

4

COMPONENTS FOR INSTALLATION
MP-PP15M-12C-B SHOWN

DETAIL M
SCALE1:6

COMPONENT PART NUMBERS PROVIDED FOR ASSEMBLY PURPOSES;
INDIVIDUAL COMPONENTS MAY BE SHIPPED AS PARTS WITHIN AN INCLUDED KIT.

DETAIL N
SCALE1:6

DETAIL N

SCALE1:6

ITEM NO. PART NUMBER DESCRIPTION QTY. WEIGHT
1 MC-RMHD-1245-3 3 SECTOR RING MOUNT, 12"-45" POLE 1 329.19 LBS
2 MC-AS-7000-00 WELDMENT, CO-LOCATION PLATFORM DECK 3 208.06 LBS
3 MC-AS-5000 WELDMENT, MONO PLATF SPINDLE 3 97.84 LBS
4 MC-AS-6100 WELDMENT, MINI KICKER BRACKET 3 16.47 LBS
5 RK48 KICKER ARM SUPPORT TUBE , 36" 3 21.39 LBS
6 MTC323704 CLAMP BAR 6 2.37 LBS
7 RK02 CONNECTION BRACKET 6 1.21LBS
8 GB-0550A 5/8" X 5" GALV BOLT KIT (A325) 6 0.52 LBS
9 MT-381-10 5/8" X 10" GALV THREADED ROD 6 0.86 LBS
10 SWF-05 5/8" SST, FLATWASHER 18-8, .687X1.5X.0.078 30 0.04 LBS
11 GB-0524A 5/8" X 2-1/2" GALV HEX BOLT (A325) 18 0.31LBS
12 MC-AS-6000 ANGLE, CO-LOCATION PLATFORM CLAMP 6 2.60 LBS
13 9615-14 BOLT,CARRIAGE,5/8-11,8.5,STL GALV 12 0.11LBS
14 GWL-05 5/8" GALV LOCK WASHER 24 0.03LBS
15 GN-05 5/8" GALV HEX NUT 24 0.08 LBS
16 GB-05245 5/8" X 2-1/2" GALV BOLT KIT 3 0.30 LBS
17 GUB-4355 112" X 3-5/8" X 5" GALV U-BOLT 12 0.71LBS
18 MT546180 2.875" 0.D. X 180" PIPE 6 87.21 LBS
19 GUB-4352 112" X'3" X 5-1/4" GALV U-BOLT 12 0.71LBS
20 MC-AS-6300-00 CONNER WELDMEMT, HANDRAIL 3 31.87 LBS

3

20

19
18
(18) .
\ 1 ° %5
Q
151 14 ) 13
00000 N -
18 0101000601
=S
m % e ;-
. @ 1= 8 T 7
= ®
M 18
2 A
17 =
3 N
0 18 P
DETAIL P DETAIL Q COMMSCOPE, INC. OF NORTH CAROLINA
SCALE1:6 SCALE1:6
TITLE
SIZE SCALE DOCUMENT NO.
DRAWING SHEET
@ 6 VERSION STATUS REVISION

@ 2023 CommScope, Inc. Confidential 10 OF 16




4 3 2 ]

COMPONENTS FOR INSTALLATION
MP-PP15M-12C-96 SHOWN

20

—~
o
S

DETAILR

0 COOM:x _ : 5

JUILE AL

YO0
o
A .
\) [0/6/00/000000000000040¢ S
I i %' o

O o\

: <8 ,,. = --
I b a i !
[ =il eI
Q s
5 _
COMPONENT PART NUMBERS PROVIDED FOR ASSEMBLY PURPOSES; 1 > .
INDIVIDUAL COMPONENTS MAY BE SHIPPED AS PARTS WITHIN AN INCLUDED KIT. 5
ITEMNO. | PART NUMBER DESCRIPTION QTy. WEIGHT N E
1 MC-RMHD-1245-3 |3 SECTOR RING MOUNT, 12"-45" POLE 1 329.19 LBS - @
2 |MC-AS-7000-00 WELDMENT, CO-LOCATION PLATFORM DECK 3 208.06 LBS —
3 IMC-AS-5000 WELDMENT, MONO PLATF SPINDLE 3 97.84 LBS - 5
4 |MC-AS-6100 WELDMENT, MINI KICKER BRACKET 3 16.47 LBS 3
5  |RK48 KICKER ARM SUPPORT TUBE , 36" 3 2139 LBS 4 g
6  IMTC323704 CLAMP BAR 6 2.37LBS ~
7 |RKO2 CONNECTION BRACKET 6 1.21LBS BAMARS
8  |GB-0550A 5/8" X 5" GALV BOLT KIT (A325) 6 0.52 LBS 5 -
9 |MT-381-10 5/8" X 10" GALV THREADED ROD 6 0.86 LBS
10 |SWF-05 5/8" SST, FLATWASHER 18-8, .687X1.5X.0.078 30 0.04 LBS
11 |GB-0524A 5/8" X 2-1/2" GALV HEX BOLT (A325) 18 0.31 LBS
12 |MC-AS-6000 ANGLE, CO-LOCATION PLATFORM CLAMP 6 2,60 LBS
13 |9615-14 BOLT,CARRIAGE,5/8-11,8.5,STL GALV 12 0.11LBS
14 GWL-05 5/8" GALV LOCK WASHER 24 0.03LBS COMMSCOPE, INC. OF NORTH CAROLINA
15 |GN-05 5/8" GALV HEX NUT 24 0.08 LBS —-—
16 |GB-05245 5/8" X 2-1/2" GALV BOLT KIT 3 0.30 LBS
17 |GUB-4355 1/2" X 3-5/8" X 5" GALV U-BOLT 12 0.71LBS
18 |MT546180 2.875" 0.D. X 180" PIPE 6 87.21 LBS
19 GUB-4352 1/2" X 3" X 5-1/4" GALV U-BOLT 12 0.71LBS oy SOt DOCUMENT NO.
20 |MC-AS-6300-00 CONNER WELDMEMT, HANDRAIL 3 31.87 LBS C | 1:20
21 [xP-2525 CROSSOVER PLATE KIT, 2-7/8 OD X 2-7/8 OD 24 8.37 LBS n @ e | o] SHEET
22 |MT54696 PIPE, 2.875"0D X 96" 12 45.96 LBS (©) 2023 CommScope, Inc. Confidential 110F 16

4 3 2 ]



4 3 2 1
MP-PP15M-12C-96 WITH ANTENNA SHOWN

3.0(76]

M
il
|
]

|
M

‘v
(O
00
UK
(WP

"
]
)
LU
0
|

32.0[813]

"
4

1
o
[

"
0000

@45.0 {1 143

180.0[4572] 12.0 305} MONOPOLE

0
0
)

|
|
\

\
RN
. \.\'\\\QQQ::‘\\'\::‘Q\ \ DETAIL S
ATARLERAN RN :
R W SCALE1:8
\\\.\\“a}\\\\\\\\,\Q\\\\.\\\\\n\\*‘\.‘\\\\.\\\ Y,/
- - . T
—=—  280[711] (=
~————56.0(1422] —— 56.0(1422] —— 56.0[1422] ——=
I _ - _ - L _ - _
(T T
; i TY ¥ d —— il 4 ™ ¥ -~ —n
96.0[2438] COMMSCOPE, INC. OF NORTH CAROLINA
‘;,)-.ri* e . : qi\ =S =2 fi% p ~ BN ripi-((i'
= i S N ' [ — S 5 S| T g s I 5 S W ik TITLE
—I— _ —I— — —:\Il\lli- | | I | I -Edl\llffh — —I— — —I—f
B ~ B SIZE SCALE DOCUMENT NO.
C| 1:20
DRAWING SHEET
! = - . . . . U - @ J<J[ VERSION | STATUS | REVISION
@ 2023 CommScope, Inc. Confidential 12 OF 16




4 3 2 ]

COMPONENTS FOR INSTALLATION
MP-PP15M-12C-126 SHOWN

20

1 ]
= OO0

e, DETAIL U (15)12)(13) S >
SCALE1:4 ~ ] T )
@ O : /_@
“' ' y AR J 2L = O
. 2l - -+
I - a I .
r— q > “ N
u—" N
5 _
COMPONENT PART NUMBERS PROVIDED FOR ASSEMBLY PURPOSES; > .
INDIVIDUAL COMPONENTS MAY BE SHIPPED AS PARTS WITHIN AN INCLUDED KIT. :
ITEMNO. | PART NUMBER DESCRIPTION QTy. WEIGHT N E
1 MC-RMHD-1245-3 |3 SECTOR RING MOUNT, 12"-45" POLE 1 329.19 LBS @
2 |MC-AS-7000-00 WELDMENT, CO-LOCATION PLATFORM DECK 3 208.06 LBS \ =
3 IMC-AS-5000 WELDMENT, MONO PLATF SPINDLE 3 97.84 LBS 5
4  |MC-AS-6100 WELDMENT, MINI KICKER BRACKET 3 16.47 LBS @
5  |RK48 KICKER ARM SUPPORT TUBE , 36" 3 2139 LBS o 4 |
6  |MTC323704 CLAMP BAR 6 2.37 LBS
7 |RK02 CONNECTION BRACKET 6 121 LBS g
8  |GB-0550A 5/8" X 5" GALV BOLT KIT (A325) 6 0.52 LBS
9 |MT-381-10 5/8" X 10" GALV THREADED ROD 6 0.86 LBS
10 |SWF-05 5/8" SST, FLATWASHER 18-8, .687X1.5X.0.078 30 0.04 LBS = » ]
11 GB-0524A 5/8" X 2-1/2" GALV HEX BOLT (A325) 18 0.31LBS 15, 14110 L 9
12 |MC-AS-6000 ANGLE, CO-LOCATION PLATFORM CLAMP 6 2,60 LBS U
13 |9615-14 BOLT,CARRIAGE 5/8-11,8.5,STL GALV 12 0.11LBS
14 |GWL-05 5/8" GALV LOCK WASHER 24 0.03 LBS COMMSCOPE, INC. OF NORTH CAROLINA
15 |GN-05 5/8" GALV HEX NUT 24 0.08 LBS —
16 |GB-05245 5/8" X 2-1/2" GALV BOLT KIT 3 0.30 LBS
17 |GUB-4355 1/2" X 3-5/8" X 5" GALV U-BOLT 12 0.71 LBS
18 |MT546180 2.875" 0.D. X 180" PIPE 6 87.21 LBS
19  |GUB-4352 1/2" X 3" X 5-1/4" GALV U-BOLT 12 0.71LBS SIZE SOt DOCUMENT NO.
20 |MC-AS-6300-00 CONNER WELDMEMT, HANDRAIL 3 31.87 LBS C| 120
21 |XP-2525 CROSSOVER PLATE KIT, 2-7/8 OD X 2-7/8 OD 24 8.37 LBS n @ e | o] SHEET
22 |MT-546-126 PIPE, 2.875"0D X 126" 12 61.05LBS (©) 2023 CommScope, Inc. Confidentia 13 OF 16

4 3 2 ]



4 3 2 1
MP-PP15M-12C-126 WITH ANTENNA SHOWN

3.0(76]

 ——— ‘
41.6[1056]
o 32.0[813]
180.0(4572]
AL 11 N L @‘1‘2:8[1;5‘53} MONOPOLE
V.
D
0% 000
ONTT

e e ? e
1D D | D O

—— 280[711] =

~————56.0[1422] —— 56.0[1422] —m—t==———56.0[1422] ——=

A
m——l e
o nmmadll} o m— ] S S— ] S ———— ] - o
=2 ._‘_g?.i!_l_%__.i!"%: L] :ﬁ"!i.‘_é—l_!i.—l—g_ﬂ ==
126.0(3200) [ —H ] e —L
T =) B T COMMSCOPE, INC. OF NORTH CAROLINA
TITLE
SIZE SCALE DOCUMENT NO.
C| 125
DRAWING SHEET
! — — — — — — — — — — — — @2023 CommScope, Inc. Confidential @ 6 VERSIGN | STATLS REVISOR 14 OF 16

4 3 2 ]



4 3 2 ]

COMPONENTS FOR INSTALLATION
MP-PP15M-15C-126 SHOWN

DETAIL W DETAIL Y @@@ (] ] s

I -
—(®)

3

SCALE1:4 3
SCALE1:4 @ AR A
‘él ) RN — g g -
- - @ Sl ] 3 1 =)o
VAR \ i
5 -
COMPONENT PART NUMBERS PROVIDED FOR ASSEMBLY PURPOSES; ] .
INDIVIDUAL COMPONENTS MAY BE SHIPPED AS PARTS WITHIN AN INCLUDED KIT. 2 5
ITEMNO. | PART NUMBER DESCRIPTION QTy. WEIGHT - | (17 _ ]
1 MC-RMHD-1245-3 |3 SECTOR RING MOUNT, 12"-45" POLE 1 329.19 LBS
2 |MC-AS-7000-00 WELDMENT, CO-LOCATION PLATFORM DECK 3 208.06 LBS =
3 IMC-AS-5000 WELDMENT, MONO PLATF SPINDLE 3 97.84 LBS
4 |MC-AS-6100 WELDMENT, MINI KICKER BRACKET 3 16.47 LBS
5  |RK48 KICKER ARM SUPPORT TUBE , 36" 3 2139 LBS
6  |[MTC323704 CLAMP BAR 6 2.37 LBS
7 |RKO2 CONNECTION BRACKET 6 121LBS )
8  |GB-0550A 5/8" X 5" GALV BOLT KIT (A325) 6 0.52 LBS
9 |MT-381-10 5/8" X 10" GALV THREADED ROD 6 0.86 LBS -
10 |SWF-05 5/8" SST, FLATWASHER 18-8, .687X1.5X.0.078 30 0.04 LBS 4 g ]
11 |GB-0524A 5/8" X 2-1/2" GALV HEX BOLT (A325) 18 0.31LBS 6
12 |MC-AS-6000 ANGLE, CO-LOCATION PLATFORM CLAMP 6 2,60 LBS DINININ .
13 |9615-14 BOLT,CARRIAGE,5/8-11,8.5,STL GALV 12 0.11LBS
14 GWL-05 5/8" GALV LOCK WASHER 24 0.03LBS COMMSCOPE, INC. OF NORTH CAROLINA
15 |GN-05 5/8" GALV HEX NUT 24 0.08 LBS —-—
16 |GB-05245 5/8" X 2-1/2" GALV BOLT KIT 3 0.30 LBS
17 |GUB-4355 1/2" X 3-5/8" X 5" GALV U-BOLT 12 0.71LBS
18 |MT546180 2.875" 0.D. X 180" PIPE 6 87.21LBS
19 GUB-4352 1/2" X 3" X 5-1/4" GALV U-BOLT 12 0.71LBS SIZE S?ALE DOCUMENT NO.
20 |MC-AS-6300-00 CONNER WELDMEMT, HANDRAIL 3 31.87 LBS C | 1:20
21 |XP-2525 CROSSOVER PLATE KIT, 2-7/8 OD X 2-7/8 OD 30 8.37 LBS o @ 6 YR Dzﬂﬁi RV
22 |MT-546-126 PIPE, 2.875"0D X 126" 15 61.05LBS (©) 2023 CommScope, Inc. Confidential




4

MP-PP15M-15C-126 WITH ANTENNA SHOWN

126.0[3200]

180.0(4572]

3
| — — — ‘
41.6[1056]
O~ @]
Y 45.0 {1 143}
~ o o A MONOPOLE
/ D420| 305

CoRas

~—42.0[1067] —=

us)iNus s ave

~=—42.0[1067 | —m—==—42.0[1067 | —==—==—142.0[1067 ] —=

-2 N

3.0(76]

DETAIL Z
SCALE1:8

18.0(457]

COMMSCOPE, INC. OF NORTH CAROLINA

TITLE

SIZE

SCALE

1:25

DOCUMENT NO.

@ 2023 CommScope, Inc. Confidential @ 6

DRAWING

VERSION STATUS

REVISION

]

SHEET
16 OF 16



	Sheet1
	Drawing View2
	Drawing View4
	Drawing View7

	Sheet2
	Sheet3
	Drawing View76
	Detail View X (1 : 8)

	Sheet4
	Drawing View78
	Detail View Y (1 : 6)

	Sheet5
	Drawing View24
	Detail View A (1 : 6)
	Detail View B (1 : 8)
	Detail View C (1 : 6)
	Detail View E (1 : 5)
	Detail View D (1 : 8)

	Sheet6
	Drawing View31
	Detail View F (1 : 4)
	Detail View G (1 : 4)

	Sheet7
	Drawing View3
	Detail View H (1 : 8)
	Drawing View6

	Sheet8
	Drawing View40
	Detail View J (1 : 4)
	Detail View K (1 : 4)

	Sheet9
	Drawing View46
	Detail View L (1 : 8)
	Drawing View48

	Sheet10
	Drawing View49
	Detail View M (1 : 6)
	Detail View N (1 : 6)
	Detail View N (1 : 6)
	Detail View P (1 : 6)
	Detail View Q (1 : 6)

	Sheet11
	Drawing View55
	Detail View Q (1 : 4)
	Detail View R (1 : 4)

	Sheet12
	Drawing View15
	Drawing View16
	Detail View S (1 : 8)

	Sheet13
	Drawing View61
	Detail View U (1 : 4)
	Detail View T (1 : 4)

	Sheet14
	Drawing View67
	Drawing View69
	Detail View V (1 : 8)

	Sheet15
	Drawing View73
	Detail View Y (1 : 4)
	Detail View W (1 : 4)

	Sheet16
	Drawing View70
	Drawing View72
	Detail View Z (1 : 8)


